FO1 0000 MAIN PRAME [




88

\38 38/




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC
1 A1201010 41000015002 MAIN FRAME 1 2786,00 €
2 S0103006 GB/T 70.1 M10x30 INNERJBOLTIIM10x300] 8 7,00 €
3 A1202030 49120015002 ROMAIN PROTECT POLECOTOPO 1 226,00 €
4 A1202020 49110015002 LOOMAIN PROTECT POLECITOP[] 1 226,00 €
5 S0110007 GB/T 70.2 M10x1.25%60 INNER HEX SCREWJM10x1.25%x600 4 9,00 €
6 A1204050 49311115000 TIEDINORUBBERD 2 11,00 €
7 A1213010 49230015000 RRIOCUSHION FOR LEANING ON 2 43,00 €
8 A1204030 49220115002 BACKREST STAFFIR[] 1 65,00 €
9 GB/T 70.2 M8%x55 INNER HEX SCREWJM8x55[] 4 4,00 €
10 A1208020 63112115002 FENDERIRIGHTC 1 42,00 €
11 GB/T 6187.2 M10x1.25 LOCKING NUT M10x1.25 6 1,00 €
12 A1220010 49362115002 SEAT GEAT INSULATION BOARD 1 43,00 €
13 GB/T 845 ST4.8x16 TAPPING SCREW (ST 4.8x16) 4 0,00 €
14 A1009010 31200075000 DUMPING PUMP 1 160,00 €
A1009030 31200015000 DUMPING PUMP 1 160,00 €
15 GB/T 16674.2 M10%x1.25x55 BOLT,FLANGE(M10x1.25%55) 4 4,00 €
16 GB/T 6187.1 M6 LOCKING NUT(M6) 6 0,00 €
17 A1008320 41940015002 LICENSE PLATE LIGHT BRACKET 1 40,00 €
A1008330 41940015002 LICENSE PLATE LIGHT BRACKET 1 0,00 €
18 GB/T 16674.1 M6x18 BOLT,FLANGE(M6x18) 6 0,00 €
19 A1208010 6311105002 FENDERCLEFTO 1 42,00 €
20 S0202012 GB/T 6170 M16 NUT(M16) 3 5,00 €
21 A0103040 9511-160451 WASHER 2 3,00 €
22 A0104020 901511160400 RUBBER WASHER 2 1,00 €
A0104030 901511160401 RUBBER WASHER 0,00 €
23 A0103010 42210015000 HANGING POLE OF ENGING 1 43,00 €
24 GB/T 6187.1 M12 LOCKING NUT(M12) 1 3,00 €
25 GB/T 16674.1 M12x110 BOLT,FLANGE(M12x110) 1
26 GB/T 6170 M8 NUT (M8) 8 BLACK




27

GB/T 938

SPRING WASHER

BLACK




FO1 0000 MAIN PRAME [

\ 3 BL - W b j &=
- ‘\ il s oo 1
N 4;0 @
8 -
P s e

£







CODE PART CODE DESCRIPTION (EN) QTY PRIX € TTC

28 GB/T97.18 WASHER(®8) 8 0,00 €
29 A0103020  |11620115000 BOTTOM SHELF OF ENGING! |REAR! 1 56,00 €
30 GB/T 16674.1 M12x150 BOLT,FLANGE(M12x150) 2 21,00 €
31 A0104010  |42280115000 SPRING WASHER OF ENGING 4 23,00 €
32 GB/T 6187.1 M10 LOCKING NUT(M10) 4 1,00€
33 A1211060 47399115000 PROTECTOR!ENGINE 1 35,00 €
34 A0103030  |11610115000 BOTTOM SHELF OF ENGING IFRONT( 1 56,00 €
35 A1214010  |47410015002 FLOOR BOARD 1 249,00 €
36 A1215010  |47397(15000 BOARDING 1 191,00 €
37 A1211010  |47389115002 PROTECTORIIFUEL TANK 1 54,00 €
38 GB/T 16674.1 M8x20 BOLT,FLANGE (M8x20) 13 1,00€
39 A1211030  |47395(15002 PROTECTOR B,CHASSIS 1 61,00 €
40 A1211020 47394115002 PROTECTOR A,CHASSIS 1 52,00 €
41 GB/T 5782 M12x70 BOLT(M12x70) 4 13,00 €
42 GB/T 6170 M12 NUT(M12) 6 2,00 €
43 GB/T 93 12 SPRING WASHER(®12) 4 0,00 €
44 A1010010  |31310115000 WINCH 1 261,00 €
45 GBIT 6187.1 M8 LOCKING NUT(M8) 4 1,00 €
46 A1010020  |31312(15000 CABLE GUIDER OF WINCH 1 40,00 €
47 A0906010  |41110115002 STEERING HOLDER 1 64,00 €
48 A1008160  |56510115000 REARVIEW MIRRORIILI] 1 44,00 €
49 A1008170  |56610115000 REARVIEW MIRRORIIR!] 1 44,00 €
50 A1110010  |49911115000 HANDLEIFRAM 1 37,00 €
51 GBIT 16674.1 M6x20 BOLT,FLANGE(M6x20) 2 0,00 €
52 A1110020  |49912(15000 CAP OF HANDLE! FRAM 2 3,00 €
53 A1204010  |49210115002 BACKREST STAFF(IL[| 1 65,00 €
54




FO2 D00 ENGINE COVER

11, 12, 13- 14. 15, 16

b - T
20

4//;’
////59\ 30

34 N
N
a2 35 %
g >
36 /,/
5 {

1. 2. 5. 6. 7

17, 18,

3.4, 5.6, 7

44, 12.
15,

13
16




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 A1008010 35101175002 HEAD LIGHT ASSY 1 144,00 €
2 A1008040 3510105000 HEAD LIGHT ASSY 1 69,00 €
3 A1008020 35102115002 HEAD LIGHT ASSY 1 144,00 €
4 A1008040 3510105000 HEAD LIGHT ASSY 1 69,00 €
5 GBI/T 845 ST4.8x30 TAPPING SCREW (ST 4.8x30) 6 0,00 €
6 GB/T 6170 M5 NUT(M5) 6 0,00 €
7 GB/T97.15 WASHER(®5) 6 0,00 €
8 A1102010 47691115002 BRACKET OF HEAD LIGHT 1 123,00 €
9 GBI/T 845 ST 4.8x16 TAPPING SCREW(ST 4.8x16) 8 0,00 €
10 GB/T 5287 5 WASHER(®5) 8 0,00 €
11 A1103020 4769315000 MUDGUARD.R.FR 1 42,00 €
12 GB/T 845 ST 4.2x16 TAPPING SCREW(ST 4.2x16) 2 0,00 €
13 GB/T 823 M6x12 SCREW [IM6x12[] 10 0,00 €
14 GB/T 96 6 WASHER(®6) 12 1,00 €
15 GB/T 820 M6x16 SCREW [IM6x160] 2 0,00 €
16 GB/T 6187.1 M6 NUT FLANGE(M6) 6 0,00 €
17 A1008070 35610075000 FR.TURNING LIGHTJEECO 2 42,00 €
18 A1008060 35610015001 FR.TURNING LIGHT 2 27,00 €
19 GB/T 6170 M10 NUT(M10) 2 0,00 €
20 A1101010 47611115000 ENGINE COVER 1 296,00 €

A1101020 47611115000 ENGINE COVER 1 296,00 €

A1101030 47611115000 ENGINE COVER 1 296,00 €

A1101040 47611115000 ENGINE COVER 1 296,00 €

A1101050 47611115000 ENGINE COVER 1 296,00 €

A1101060 47611115000 ENGINE COVER 1 296,00 €

9




A1101070 47611115000 ENGINE COVER 296,00 €
A1101080 47611115000 ENGINE COVER 296,00 €
21 4762015000 WATER GAP COVER 15,00 €
A1107010 4762015000 WATER GAP COVER 15,00 €
A1107020 47620015000 WATER GAP COVER 15,00 €
A1107030 47620115000 WATER GAP COVER 15,00 €
A1107040 47620015000 WATER GAP COVER 15,00 €
A1107050 4762015000 WATER GAP COVER 15,00 €
A1107060 47620015000 WATER GAP COVER 15,00 €
A1107070 4762015000 WATER GAP COVER 15,00 €
A1107080 47620015000 WATER GAP COVER 15,00 €
22 A1107130 9839111250000 SPRING ON SMALL HOOD ‘A’ 6,00 €
23 A1107140 9839211250000 SPRING ON SMALL HOOD ‘B’ 6,00 €
24 A1107150 41684115000 BASE[ISMALL HOOD 3,00 €

10




FO2 D00 ENGINE COVER

34 ~
32 N
B
36 )

11, 124 13. 14, 155 16 20 e

e
/////59‘ 30

17, 18, 19

3, 4. 58.6. 7

1. 2. 5. 6. 7

44, 12, 13
14, 15, 16

11




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

25 GB/T 818 M4x16 SCREW[IM4x16[] 2 0,00 €
26 GB/T 6170 M4 NUT (M4) 2 0,00 €
27 A1104010 4765115000 HOLDERIOMETER 1 94,00 €
28 93011060200 EXPANSION SCREW (M6x%20) 4 2,00 €
29 A1105010 4766015000 METER PANEL 1 98,00 €
30 GB/T 818 M6x16 SCREWIM6x160] 8 0,00 €
31 901511060160 RUBBER WASHER 8 1,00 €
32 A1108030 4766415000 PIN SHAFT,BOX DOOR 1 9,00 €
33 A1108020 4766115000 BOX DOOR,METER PANEL 1 66,00 €
34 4766515000 PIN SHAFT HANDLE 1 1,00 €
35 A1108010 4766215000 DEBRIS LID HANDLE 1 9,00 €
36 A1108040 983111010061 HELICAL TORSION SPRING 1 3,00 €
37 A1013020 41681115000 METER SKIRTINGIILD 1 23,00 €
38 A1013030 4168215000 METER SKIRTINGORO 1 31,00 €
39 GB/T 16674.1 M8x12 BOLT,FLANGE(M8x12) 4 3,00 €
40 A1101990 42272115000 HOLDERLCENGINE COVER 2 19,00 €
41 GB/T 16674.1 M8x16 BOLT,FLANGE(M8x16) 4 1,00 €
42 GB/T 6187.1 M8 LOCKING NUT(M8) 4 1,00 €
43 A1101980 42271115000 PANEL,ENGINE COVER 2 46,00 €
44 A1103010 47692115000 MUDGUARD.L.FR 1 42,00 €
45

46

a7

48

12




FO3 000 FRONT SUSPENSION

13




CODE PART CODE DESCRIPTION JEN( QTY PRIX € TTC
1 GB/T 5786 M10x30 BOLT [(M10x1.25x30) 8 3,00 €
2 A0803020 54112115000 WHEEL HUB 2 106,00 €
3 A0803030 (59211115000 GRIP BRAKE 2 52,00 €
4 S0303001  |GB/T 893.2111986 62 HOOP 2 4,00 €
5 JB/T 10238112001 [DAC3562(1  |BEARING 2 43,00 €
6 A0503030  [5241115000 TRIFURCATE SHAFT (LEFT) 1 241,00 €
7 A0503010 52421115000 TRIFURCATE SHAFT (RIGHT) 1 241,00 €
8 GBIT 5782 M12x60 BOLT(M12x60) 4 12,00 €
9 A0501000  [52100115000 FRONT SHOCK ABSORBER 2 157,00 €
10 GBIT 5785 M10x1.25x40 BOLT(M10x1.25x40) 2 3,00 €
11 GB/T 6187.1 M8 LOCKING NUT M8 4 1,00€
12 GBIT 93 10 SPRING WASHER 2 0,00 €
13 GB/T 93 10 SPRING WASHER 4 0,00 €
14 GBIT 93 12 SPRING WASHER 4 0,00 €
15 GBIT 16674.2 M10x1.25x30 HEX FLANGE BOLT(M10x1.25x30) 4 3,00 €
16 GBIT 6170 M12 NUT(M12) 4 2,00 €
17 A0505070 61139115000 BUFFER COVER 4 22,00 €
18 A0505060  [52320115000 L.FR.LOWER SWING ARM 1 122,00 €
19 A0505050  [52340115000 R.FR.LOWER SWING ARM 1 122,00 €
20 52350115000 FR.ROCKER BUTTONHEAD 2 73,00 €
21 A0802020  [59602115000 CALIPER,BRAKE(L) 1 144,00 €
22 A0803010  [59603115000 CALIPER,BRAKE(R) 1 144,00 €
23 5969515000 BRAKE PADLLEFT 2 69,00 €
24 59699115000 BRAKE PADIRIGHTT] 2 69,00 €
25 A0505020  [47391115000 COVER,L.FR.LOWER SWING 1 35,00 €
26 A0505010  [47392115000 COVER,R.FR.LOWER SWING 1 35,00 €
27

14




FO4 00000 FRONT WHEEL ASSY

15




CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC

1 A0803020 5411205000 WHEEL HUB 2 106,00 €

2 55111175000 FRONT RIM125%x8(112(] 2 0,00 €

A0601070 5511105000 FRONT RIMO25%x81120] 2 217,00 €

A0601110 55111175000 FRONT RIM125%8(112(] 2 231,00 €

A0601010 5511105000 FRONT RIMO25%x81120] 2 182,00 €

A0601090 55111175000 FRONT RIM125%8(112(] 2 196,00 €

3 A0602010 5411105000 FRONT STEEL RIM 2 106,00 €

4 A0601040 9422-120255 MOUNTING NUTRIM 8 19,00 €

5 GB/T 95 20 WASHER(20%35x%3) 4 3,00 €

6 GB/T 6180 M20 SLOT NUT M20 2 11,00 €

7 GB/T 91 3.5%35 PIN, SPLIT13.5%350] 2 0,00 €

8 65112115000 STEEL RIM CAP 2 23,00 €

9 A0601060 6511305000 INFLATION VALVE 2 7,00 €

65114-5000 2 0,00 €

10 A0602030 6411105002 FRONT ALUM. RIMO POLISHEDDO 2 277,00 €

11 A0602050 65112115002 CAP,WHEEL CENTER 2 23,00 €

12 5511105000 FRONT RIMO25%x81120] 2 182,00 €

13 2 182,00 €
14

16




0000 REAR SUSPENSION

FO5 O

17



CODE PART CODE DESCRIPTIONEN | QTY PRIX € TTC
1 GB/T 5786 M10x1.25x30 BOLT [1(M10x1.25x30) 8 3,00 €
2 54112715000 WHEEL HUB 2 106,00 €
3 A0803010 69211715000 REAR BRAKE DISC 2 76,00 €
4 A0506030 61114715000 BUSH THICK | 4 22,00 €
5 A0506070 61101715000 UPPER SWING ARM L[] 1 87,00 €
6 A0506070 61102715000 UPPER SWING ARM R[] 1 87,00 €
7 GBIT 845 ST4.2x10 TAPPING SCREW/(ST4.2x10) 4 0,00 €
8 61119115000 WIRE CLAMP 4 6,00 €
9 GB/T 6187.2 M12x1.25 LOCKING NUT (M12x1.25) 4 3,00 €
10 GB/T 5782 M12x90 BOLT(M12x90) 6 17,00 €
11 GB/T 16674.2 M10x1.25x55 BOLT[FLANGE (M10x1.25x55 ) 8 4,00 €
12 GB/T 6187.2 M10x1.25 LOCKING NUT (M10x1.25) 8 1,00 €
13 A0502000 5220015000 REAR SHOCK ABSORBER 4 90,00 €
14 61139115000 BUFFERING COLLAR 8 22,00 €
15 GB/T 93 12 SPRING WASHER (912) 10 0,00 €
16 GB/T 6170 M12 NUT IM12. 6 2,00 €
17 A0506020 61120115000 REAR LEFT ARM (LOWER) 1 113,00 €
18 A0506050 61130115000 REAR RIGHT ARM (LOWER) 1 113,00 €
19 GB/T 5287 12 WASHER(®12) 4 2,00 €
20 GB/T 6170 M10 NUT (M10) 6 0,00 €
21 41488115002 STABILIZER 2 39,00 €
22 GB/T 6170 M14 NUT(M14) 4 4,00 €
23 GB/T 93 14 SPRING WASHER (14) 2 4,00 €
24 GB/T 5782 M14x50 BOLT(M14x50) 2 15,00 €
25 A0507010 GB/T 9161 14 JOINT BEARING 2 37,00 €
26 9013130450 RUBBER GASKET 4 11,00 €
27 A0504010 61122715000 FLANG REAR WHEEL LEFT(| 1 241,00 €
28 A0504020 61132715000 FLANG REAR WHEEL RIGHT 1 241,00 €
29 A0506060 61139115000 CENTER SPACER 2 28,00 €
30 GB/T 16674.2 M12x1.25x30 BOLT[FLANGE (M12x1.25x30) 4 5,00 €
31 GB/T 16674.2 M12x1.25x180 BOLT[JFLANGE (M10x1.25x180 ) 2 17,00 €
32 5969515000 BRAKE PAD[ILEFT | 2 69,00 €
33 5969915000 BRAKE PAD RIGHT | 2 69,00 €
34 A0506040 61113715000 BUSH THIN 4 28,00 €
35 A0802020 5960215000 CALIPER,BRAKE(L) 1 144,00 €
36 A0803010 5960315000 CALIPER,BRAKE(R) 1 144,00 €
37 A0503020 JB/T 102382001 ' DAC3562 | BEARING [ DAC3562 ] 2 41,00 €
38 GB/T 893.2111986 62 HOOP 2 7,00 €
39 GB/T 16674.2 M12x1.25x90 BOLT[FLANGE(M12x1.25x90) 2 17,00 €
40 A0506010 47393115000 COVER,REAR RIGHT ARM (LOWER) 2 35,00 €

18




FO6 00 REAR WHEEL ASSY

19




CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC
1 A0803020 5411205000 WHEEL HUB 2 106,00 €
2 65111175000 REAR RIM[125x100112[] 2 0,00 €
A0601020 6511105000 REAR RIMO25x100120 2 199,00 €
A0601100 65111175000 REAR RIM[125x100112[] 2 213,00 €
A0601080 6511105000 REAR RIMO25x100120 2 234,00 €
A0601120 65111175000 REAR RIM[125x100112[] 2 248,00 €
3 A0602020 6411105000 REAR STEEL RIM 2 113,00 €
4 A0601040 9422-120255 MOUNTING NUTRIM 8 19,00 €
5 GB/T 95 20 GASKET (20x35x3) 4 3,00 €
6 GB/T 61800111986 M20 SLOT NUT(M20) 2 11,00 €
7 GB/T 91 3.5%35 PIN , SPLITO3.5x350 2 0,00 €
8 65112115000 STEEL RIM CAP 2 23,00 €
9 6511305000 INFLATION VALVE 2 7,00 €
10 A0602040 64111115002 REAR ALUM. RIM[J POLISHED! 2 277,00 €
11 A0602050 6511205002 CAP,WHEEL CENTER 2 23,00 €
12 65111175000 REAR RIM[125x100112[] 2 199,00 €
13 2 199,00 €
14
15
16

20




FO7 000 TURNING SYSTEM

21



CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 A0902010 27203-5000 STEERING WHEEL 1 111,00 €
2 A0903010 27201-5000 STEERING COLUMN 1 157,00 €
3 A0903040 27223-5000 DECORATE COVER,STEERING COLUMN 1 23,00 €
4 GB/T 823 M6x12 SCREW[IM6%12[] 1 0,00 €
5 GB/T 6187.1 M8 LOCKING NUT(M8) 4 1,00 €
6 A0903070 42231-5000 HOLDER,STEERING COLUMN 1 31,00 €
7 GB/T 16674.1 M8x35 BOLTLFLANGE(M8x35) 4 2,00 €
8 A0907010 27216-5000 RUBBER CUSHION,COLUMN 1 6,00 €
9 GB/T 5782 M8x25 BOLT(M8x25) 2 1,00 €
10 GB/T 938 SPRING WASHER 2 0,00 €
11 A0904010 27212-5000 STEERING JOINT 1 97,00 €
12 GB/T 5783 M10%30 BOLT(M10%30) 4 3,00 €
13 GB/T 93 10 SPRING WASHER(®$10) 4 0,00 €
14 GB/T 97.110 GASKET($10) 4 0,00 €
15 A0901030 27221-5000 HOOPLISTEERING COLUMNOIROND 2 14,00 €
16 GB/T 91 3.5x16 PIN , SPLIT13.5x16(] 2 0,00 €
17 GB/T 6179 M12 SOLT NUT(M12) 2 11,00 €
18 A0901040 27222-5000 HOOPISTEERING COLUMNIILEATHERTD] 1 23,00 €
19 A0901010 27202-5000 STEERING ASSY 1 186,00 €
20 27211-5000 STEERING COLUMN 1 75,00 €
21 27240-5000 1 67,00 €
22 27230-5000 1 67,00 €
23 27213-5000 STEERING COLUMN PIPE 1 157,00 €
24

25

26

27

22




FO8 11111 TRANSMISSION SYSTEM

23




CODE DESCRIPTIONCENL] QTY PRIX€TTC

1 A0100000 1000015220 ENGING ASSY 1 4 071,00 €
2 A0404010 27120075000 REAR DRIVE SHAFT 130,00 €
3 GB/T 93 8 SPRING WASHER[1$8[] 12 0,00 €
4 GB/T 5786 M8x1x22 BOLT (M8x1x22) 12 1,00 €
5 GB/T 5786 M10x1.25%x25 BOLT (M10x1.25%25) 6 2,00 €
6 GB/T 93 10 SPRING WASHER (910) 6 0,00 €
7 A0809010 69831115000 GRIP BRAKE 46,00 €
8 A0405000 27106175000 SHAFT SET, R.REAR 1 167,00 €
9 5411205000 WHEEL HUB 106,00 €
10 A0405005 GB/T 95 20 GASKET (20x35x3) 8 3,00 €
11 GB/T 6180 M20 SLOT NUT (M20) 4 11,00 €
12 GB/T 91 3.5x35 PIN , SPLIT13.5x35[] 4 0,00 €
13 A0402000 2742005000 REAR DIFFERRENCIAL 1 681,00 €
14 A0405001 27105175000 SHAFT SET, L.REAR 1 167,00 €
15 A0404000 2711005000 FRONT DRIVE SHAFT 1 168,00 €
16 A0405003 27103175000 SHAFT SET, L.FR 1 167,00 €
17 A0401000 2741005000 FRONT DIFFERRENCIAL 1 657,00 €
18 A0405002 27104175000 SHAFT SET, R.FR 1 167,00 €
19 1 448,00 €
20 1 23,00 €
21 1 23,00 €
22

23

24

25

26

27

24



REAR DIFFERRENCIAL ASSY

FO9 D00

25



CODE PART CODE DESCRIPTIONCIENC QTY PRIXETTC

1 GB/T 5786 M10x1.25%x25 BOLTL(M10x1.25%25) 6 2,00 €

2 GB/T 93 10 SPRING WASHER 6 0,00 €

2 A0404010 2712005000 REAR DRIVE SHAFT 130,00 €

4 GB/T 896(186 6 SPRING WASHER(6) 2 1,00 €

5 A0808020 69810015000 HAND BRAKE ASSY 1 69,00 €

6 69819115000 SCREW ON CALIPER 2 19,00 €

7 GB/T 6187.1 M10 LOCKING NUT(M10) 2 1,00 €

8 GB/T 6187.1 M10 LOCKING NUT(M10) 2 1,00 €

9 GB/T 166774.1 M10x110 BOLT,FLANGE(M10x110) 2 9,00 €

10 A0402000 27420175000 REAR DIFFERRENCIAL 1 681,00 €

11 A0809010 69831115000 GRIP BRAKE 1 46,00 €

12 1 69,00 €
1 69,00 €

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

26




F10 00000 BRAKE SYSTEM [

‘|
/ 15 13
",‘@l g, 1 2 1 1

17

27




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 GB/T 16674.1 M10x60 BOLT,FLANGE(M10x%60) 2 5,00 €
2 A0801010 59721175000 BRAKE PUMP 1 97,00 €
3 985211160183 CLAMPLI®1610] 4 2,00 €
4 A0805030 59531175000 PIPELINECIBRANK 1 53,00 €
5 GB/T 6187.1 M6 LOCKING NUT(M6) 1 1,00 €
6 41685115000 BUSHING 1 17,00 €
7 GB/T 97.1 WASHER ($6) 1 0,00 €
8 GB/T 16674.1 M6x50 BOLT,FLANGE(M6x50) 1 1,00 €
9 GB/T 16674.1 M6x16 BOLT,FLANGE(M6x16) 1 0,00 €
10 A0804000 59711175000 FUEL CUP 1 27,00 €
11 A0805020 5952105000 BRAKE HOSE[HIGHOHANDEDO 4 59,00 €
12 GB/T 6170 M16 NUT(M16) 6 5,00 €
13 59515015000 COPPER OIL TUBECBRAKELIREARL 4 53,00 €
A0805060 59515175000 COPPER OIL TUBE'BRAKE['REART] 2 53,00 €

A0805050 59515015000 COPPER OIL TUBECBRAKELIREARL 2 53,00 €

14 GB/T 6187.1 M10 LOCKING NUT(M10) 4 1,00 €
15 A0807010 5974105000 COPPER THREE WAY 2 35,00 €
16 59602115000 BRAKE[CALIPERIILD 1 144,00 €
1 151,00 €

17 A0805040 59514175000 COPPER OIL TUBEIIBRAKE 1 53,00 €
18 A0805030 5953105000 PIPELINECJBRANK 1 53,00 €
19 GB/T 16674.1 M12x95 BOLT,FLANGE(M12x95) 1 17,00 €
20 A0805010 59522115000 BRAKE CONNECTING HOSE 1 53,00 €
21 GB/T 6187.1 M8 LOCKING NUT(M8) 1 1,00 €
22 A0806020 28830015000 BRAKE PEDAL 1 51,00 €
23 A0806010 983111300357 SPRINGI'BRAKE PEDAL 1 11,00 €
24 GB/T 6187.1 M12 LOCKING NUT(M12) 1 3,00 €
25 A0806030 28634115000 RUBBERIBRAKE PEDAL 1 23,00 €
26 GB/T 16674.1 M8x25 BOLT,FLANGE(M8x25) 1 1,00 €
27 A0805080 59511175000 COPPER OIL TUBEI'BRAKE[IFRONT] 1 5’3’,(())0 €

0




59511175001

COPPER OIL TUBE'BRAKE['REART]

53,00 €

28

A0802010

59603115000

BRAKECCALIPERCRDO

144,00 €

29




BRAKE SYSTEM [J

F11 0000o

30



CODE PART CODE DESCRIPTIONCIENC QTY PRIXETTC
1 A0810010 69840015000 HAND BRAKE 1 69,00 €
2 GB/T 16674.1 M8x20 BOLT,FLANGE(M8x20) 2 1,00 €
3 GB/T 6187.1 M8 LOCKING NUT( M8) 2 1,00 €
4 A0810020 58580115000 HAND BRAKE CABLE 1 57,00 €
5 GB/T 96 6 WASHER(®6) 2 0,00 €
6 GB/T 6170 M6 NUT(M6) 2 0,00 €
7 A0808020 69810015000 HAND BRAKE ASSY 1 69,00 €
8 A0810030 981111150807 TORSION SPRING 1 19,00 €
9 0,00 €
10 0,00 €
11 0,00 €
12 0,00 €
13 0,00 €
14 0,00 €
15
16
17
18
19
20
21
22
23
24
25
26
27

31



F12 0000 WATER COOLER SYSTEM

32




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 A0202010 1790115000 WATER TANK 1 261,00 €
2 GB/T 16674.1 M6x16 BOLT,FLANGE(M6x16) 4 0,00 €
3 A1005010 37810015000 THERMOSWITCH 1 39,00 €
4 9852-220241 CLAMP WATER PIPE (922) 10 5,00 €
5 A0201020 1794615000 WATER INLET HOSEC'RADIATOR 1 34,00 €
6 A0201030 17943115000 WATER OUTLET HOSE[JENGINE 1 34,00 €
7 GB/T 6187.1 M6 LOCKING NUT(M6) 4 1,00 €
8 A0203020 41499115000 FAN BRACKET 2 34,00 €
9 GB/T 16674.1 M6x16 BOLT,FLANGE(M6x16) 4 0,00 €
10 A0203010 17920015000 FAN 1 64,00 €
11 9852-120141 CLAMP WATER PIPE(®12) 4 1,00 €
12 A0205030 17949015000 WATER HOSEJRESERVOIR TANK 1 30,00 €
13 A0204010 17941115000 CAPCRADIATOR 1 26,00 €
14 A0205010 17931115000 CLAMPTJRESERVOIR TANK 1 7,00 €
15 GB/T 16674.1 M8x16 BOLT,FLANGE(M8x16) 2 1,00 €
16 GB/T 6187.1 M8 LOCKING NUT(M8) 2 1,00 €
17 A0205020 1790215000 RESERVOIR TANK 1 38,00 €
18 A0205040 17949015000 WATER HOSE[JRESERVOIR TANK 1 27,00 €
19 A0201010 17945015000 WATER INLET HOSEZJENGING 1 34,00 €
20 A0201040 17948115000 WATER OUTLET HOSE['RADIATOR 1 34,00 €
21 A0201020 1794615000 WATER HOSEJWATER GAP 1 34,00 €
22

23

24

25

26

27

33




F13 0000 EXHAUST SYSTEM

34




CODE PART CODE DESCRIPTIONCIENC QTY PRIXETTC

1 GB/T 70.2 M8x55 INNER HEX SCREW (M8x55) 1 7,00 €

2 GB/T 70.2 M10x55 INNER HEX SCREW(M10x55) 1 8,00 €

3 951111100433 WASHER ($10) 4 0,00 €

4 901511080290 RUBBER WASHER 4 11,00 €

5 981111250357 TORSION SPRING 2 11,00 €

6 GB/T 6170 M8 NUT(M8) 4 0,00 €

7 A1220040 1499015000 EXHAUST PIPE PROTECTOR 1 27,00 €

8 14300015000 EXHAUST PIPE 1 333,00 €
A0107010 1430015000 EXHAUST PIPE 1 333,00 €
A0107020 14300015000 EXHAUST PIPE 1 333,00 €

9 GB/T 6187.1 M8 LOCKING NUT(M8) 1 1,00 €

10 GB/T 6187.1 M10 LOCKING NUT (M10) 1 1,00 €

11 0,00 €

12

13

14

15

16

35




F14 000000 GEAR SHIFTING

36




CODE PART CODE DESCRIPTIONLIENL QTY PRIX€TTC

1 28133115002 KNOBIIGEARSHIFT ROD 1 35,00 €
2 A0303050 28194115002 DUSTPROOF COVER GEAR SHIFTING 1 27,00 €
3 A0303210 28196115002 HAND BRAKE HANDLE DUSTPROOF COVER 1 31,00 €
4 A0303040 28192115002 DECORATE COVERLIGEAR SHIFTING 1 45,00 €
5 GB/T 818 M6x16 SCREW[IM6%16[] 4 0,00 €
6 A0303020 49370015002 HOLDERCSHIFT CHANGELEVER 1 55,00 €
7 GB/T 16674.1 M8x20 BOLTJFLANGE(M8x20) 3 1,00 €
8 GB/T 6187.1 M8 NUT FLANG(M8) 3 0,00 €
9 A0303000 28641115002 ENGING SHIFT ARM 1 51,00 €
10 GB/T 6170 M6 RIGHT-HAND THREADED HEX NUT 2 0,00 €
11 A0303010 28211115003 GEAR SHIFTING POLE 2 27,00 €
12 GB/T 6170 M6 LEFT-HAND THREADED HEX NUT 2 0,00 €
13 28213115002 TIEDINOGEAR SHIFTING POLE 1 24,00 €
14 28195015002 HEAT INSULATION COTTON 1 70,00 €
15 A0303030 28130115002 GEAR SHIFTING ASSY 1 167,00 €
16 GB/T 819.1 M5x8 SCREWDM5x%80] 2 0,00 €
17 A0109030 28700175000 ACCELERATOR PEDAL 1 47,00 €
18 GB/T 6187.1 M6 LOCKING NUT(M6) 2 1,00 €
19 GB/T 16674.1 M6x16 BOLTJFLANGE(M6x16) 2 0,00 €
20 A0109020 58310015000 ACCELEROGRAPH LINE 1 49,00 €
21 4168615000 CENTER SPACERILTHROTTLE CABLE 1 0,00 €
22

23

24

25

26

27

37



F15 00000 AIR FILTER

38




CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC
1 13721115000 SNORKELUAIR FILTER 1 28,00 €
2 13722115000 CLAMP 2 18,00 €
3 1372315000 INTAKE TUBECAIR FILTER 1 46,00 €
4 13724115000 TOP COVER TJAIR FILTER 1 44,00 €
5 13731115000 SEAL RING 1 23,00 €
6 1371105000 FILTER ELEMENT 1 67,00 €
7 1371215000 SUPPORT, FILTER ELEMENT 1 40,00 €
8 13713015000 FILTER ELEMENT SEAT 1 30,00 €
9 1373215000 SCREW 1 3,00 €
10 13733115000 CLASP 2 9,00 €
11 1373415000 BOXUAIR FILTER 1 55,00 €
12 13735015000 DRAIN PLUG 1 9,00 €
13 1373615000 CLAMP 1 18,00 €
14 13737115000 BACKFIRE ARRESTER 1 23,00 €
15 1373815000 AIR OUTLET TUBE 1 71,00 €
16 A0106070 13739115000 EXHAUST TUBE 1 7,00 €
17 13741115000 CLAMP 1 18,00 €
18 A0105040 13700015000 AIR FILTER 1 99,00 €
19
20
21
22
23
24
25
26
27

39




40




CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC
1 A1209010 44110015000 FUEL TANK 1 99,00 €
2 GB/T 6187.1 M8 NUT FLANG (M8) 2 0,00 €
3 GB/T 16674.1 M8x25 BOLTLUFLANGE (M8x25) 2 1,00 €
4 44211115000 CAP ASSY[IFUEL TANG 1 15,00 €
5 A1209080 44422115000 PIPE FUEL 1 32,00 €
6 44411115000 CONNECTOR OF FUEL SUCTION PIPE 1 17,00 €
7 98521106125 CLAMP 0600120 8 2,00 €
8 44421115000 FUEL HOSE 3 23,00 €
A1209030 ®6*P10.5*270 1 51,00 €
A1209040 ®5*®10.5*300 1 51,00 €
9 A1209070 44310015000 FUEL FILTER SET 1 21,00 €
10 A1012010 44511115000 FUEL UNIT SET 1 63,00 €
11 GB/T 818 M5x12 SCREWOM5x12[] 5 0,00 €
12 GB/T 16674.1 M6x30 BOLTLJFLANGE (M6x30) 2 1,00 €
13 A1209120 44520015000 FUEL PUMP SET 1 82,00 €
14 GB/T 6187.1 M6 LOCKING NUT (M6) 2 1,00 €
15 A1209050 44531115000 HOSE OVACUUM PRESSURE 1 23,00 €
16 37119-500 1
17
18
19

41




F17 CVTOOOO CVT COOLING SYSTEM

FR.

42




CODE PART CODE DESCRIPTIONCIENT QTY PRIXE€TTC
1 985211700921 SPRING WASHER[1$701990(] 2 7,00 €
2 A0106040 17211115002 AIR INLET DUCT 1 44,00 €
3 985211900921 SPRING WASHER[1$800®1000] 4 9,00 €
4 A0106050 17212115002 JOINT, AIR INLET DUCT 1 41,00 €
5 A0106030 17222115002 JOINT, AIR OUTLET DUCT 1 44,00 €
6 A0106010 17221115002 AIR OUTLET DUCT 1 51,00 €
7 A0106170 17214-5040 NET COVER,CVT HOSE,EXPORT WIND 1 7,00 €
8 A0106180 17213-5040 NET COVER,CVT HOSE,IMPORT WIND 1 7,00 €
9 A0106190 1 7,00 €
10 17210-5040 EXPORT WIND HOSE,ENGINE FAN 1 22,00 €
11 0,00 €
12 0,00 €
13 0,00 €
14
15
16
17
18
19
20
21
22
23
24
25
26
27

43



F18 D000 SEAT BELT ASSY

44




CODE PART CODE DESCRIPTIONCIENC QTY PRIXETTC
1 A1111040 49920015000 SEAT BELT ASSY 2 71,00 €
2 GB/T 70.2 M10x55 INNER HEX SCREW (M10x%55) 2 8,00 €
3 GB/T 6187.1 M8 LOCKING NUT ( M8) 2 1,00 €
4 GB/T 6187.1 M10 LOCKING NUT ( M10) 4 1,00 €
5 A1111010 49940015000 R.SAFETY BELT SOCKET 1 62,00 €
6 A1111020 49930115000 L.SAFETY BELT SOCKET 1 62,00 €
7 GB/T 70.2 M8%25 INNER HEX SCREW (M8x25) 2 2,00 €
8 A1111030 49811115300 HOLDERLUSEAT BELT 2 30,00 €
9 GB/T 6187.1 M12 LOCKING NUT (M12) 2 3,00 €
10 GB/T 70.2 M12x30 INNER HEX SCREW(M12x30) 2 10,00 €
11 GB/T 70.2 M10x55 INNER HEX SCREW(M10x55) 6 8,00 €
12 0,00 €
13 0,00 €
14
15
16
17
18
19
20
21
22
23
24
25
26
27

45



F19 0000 SEAT ASSY

46



CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC
1 A1206010 4739615000 COVERLSEAT 1 179,00 €
2 49391115000 HEAT INSULATION 1 70,00 €
3 GB/T 16674.1 M8x20 BOLTLFLANGE(M8x20) 1 1,00 €
4 A1205010 49301115002 SEAT BOX 1 219,00 €
5 28195015002 HEAT INSULATION 1 60,00 €
6 28130015002 GEAR SHIFTING ASSY 1 167,00 €
7 49370015002 HOLDERCSHIFT CHANGE[LEVER 1 55,00 €
8 69840115000 HAND BRAKE HANDLE 1 69,00 €
9 GB/T 818 M6x16 SCREWIM6x160] 4 0,00 €
10 28194115002 DUSTPROOF COVER GEAR SHIFTING 1 27,00 €
11 GB/T 819.1 M5%8 SCREWDM5x%80] 2 0,00 €
12 28133115002 KNOB[IGEARSHIFT ROD 1 35,00 €
13 28196115002 DECORATE COVERLIGEAR SHIFTING 1 31,00 €
14 28192115002 DECORATE COVERIIGEAR SHIFTING 1 45,00 €
15 A1212020 4930415000 SEATOR.FR 1 251,00 €
16 A1212010 49303115000 SEATIL.FR 1 251,00 €
17 A1212040 49360115000 GEMEL 4 11,00 €
18 GB/T 819.1 M5x16 SCREW(M5x16) 16 0,00 €
19 GB/T 819.1 M5x40 SCREW (M5x40) 16 0,00 €
20 GB/T 5782 M5 NUT (M5) 16 0,00 €
21 GB/T 5782 M5 NUT (M5) 8 0,00 €
22 49598115002 "U" HOOK LOCK 2 10,00 €
23 GB/T 6187.1 M8 LOCKING NUT(M8) 9 1,00 €
24 A0109010 58410175000 CHOKE CABLE 1 48,00 €
25 XUV-500A-06-15 SLIDING TRACK(LONG) 1 59,00 €
26 XUV-500A-06-16 SLIDING TRACK(SHORT) 1 59,00 €
27 0,00 €

a7



F20 0000 ELECTRICAL SYSTEM

Ty, | —t " L) A T \
; E.=——____ /l /ﬁ T T ‘\‘ "-/ ’ l@ = "" 4 U:f \\
4 B ¢ k g

gl=igls=]=

<~ s ==
1“ o R : .. // .
i N N e
; @-—\\3.:.",‘, A A i e

== =,

\-.@
\: ”-::.-
N

j -

48




CODE PART CODE DESCRIPTION (EN) QTY PRIX € TTC

1 A1001010 36600-5000 MAIN CABLE ASSY 1 314,00 €
2 A1002010 33610115000 BATTERY 1 279,00 €
3 A1001020 36610115000 WIRE,MOTOR 1 22,00 €
4 A1005050 37100115000 IGNITION SWITCH 1 76,00 €
5 GB/T 16674.1 M6x20 BOLT FLANGE (M6x20) 6 0,00 €
6 A1015010 36710115000 FUSE BOX ASSY 1 38,00 €
7 A1005030 37701115000 BRAKE LIGHT SWITCH 1 15,00 €
8 A1003010 32900115000 STARTOR 1 82,00 €
9 A1014010 39400115000 CIGARETTE LIGHT 1 29,00 €
10 A1005020 37340015000 POWER SUPPLY MAIN SWITCHOWITH WIRE(] 1 37,00 €
11 A1010030 37330115000 SWITCH OF WINCH 1 44,00 €
12 A1005060 37991115000 SWITCHINCREASE POWER 1 23,00 €
13 A1011010 33630115000 WINCH RELAY 1 41,00 €
14 A1009020 37320115000 SWITCH OF UPHOLD STICK 1 37,00 €
15 GB/T 16674.1 M8x15 BOLT FLANGE(M8x15) 1 1,00 €
16 A1011080 33500115000 FOUR TO TWO DEIVE CONVERSION RELAY 1 59,00 €
17 A1007010 38500115000 BUGLE 1 67,00 €
37711115000 PUSH BUTTON,LOUDSPEAKER 1 7,00 €

18 GB/T 6187.1 M8 LOCKING NUT(M8) 1 1,00 €
19 GB/T 16674.1 M6x25 BOLTJFLANGE(M6x25) 2 0,00 €
20 A1005040 37310115000 COMBINED SWITCH ASSY 1 132,00 €
21 A1013010 34000115000 METER 1 182,00 €
22 A1006060 39820115000 MP3 SWITCH 1 28,00 €
23 A1006010 39991115000 MP3 HORN COVER 2 6,00 €
24 A1006030 39810115000 MP3 PLAYER 1 153,00 €
25 A1006020 39910115000 HORN OF MP3 2 46,00 €
26 A1011090 31800115000 STARTING RELAY 1 67,00 €
27 A1004010 32500115000 RECTIFIER 1 94,00 €
28 A1003020 33400115000 HIGH VOLTAGE COIL 1 54,00 €
29 GB/T 6187.1 M6 LOCKING NUT(M6) 6 1,00 €
FUSE 3,00€

49







CODE PART CODE DESCRIPTIONCIENC QTY PRIXETTC
1 A1203020 47351115000 BUMPER DECORATE COVER 1 61,00 €
2 A1203010 84210175000 BUMPER 1 218,00 €
3 A1203030 9422115000 COBBRACBUMPER 2 11,00 €
4 GB/T 8961186 6 SPRING COLLER(6) 1 1,00 €
5 GB/T 6187.1 M10 LOCKING NUT(M10) 1 1,00 €
6 84221115000 BLOCK 1 27,00 €
7 84222115000 PIN SHAFT 1 11,00 €
8 GB/T 16674.1 M10x55 BOLTOFLANGE(M10x55) 1 4,00 €
9 GB/T 16674.1 M10x25 BOLTLUFLANGE(M10x25) 4 2,00 €
10 GB/T 93 10 SPRING WASHER(cp10) 4 0,00 €
11 GB/T 818 M6x%15 SCREW(M6x15) 4 0,00 €
12 2 23,00 €
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

51



F22 0000 CARGO BOX ASSY

52



CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC
1 A1208070 4661615000 FENDERICARGO BOXCOLD 1 42,00 €
2 4661315000 LEFT SIDE COVER[ICARGO BOX 1 59,00 €
A1216050 4661315000 LEFT SIDE COVERICCARGO BOX 1 59,00 €
A1216060 4661315000 LEFT SIDE COVERIICARGO BOX 1 59,00 €
A1216070 4661315000 LEFT SIDE COVERICCARGO BOX 1 59,00 €
A1216080 4661315000 LEFT SIDE COVER[ICARGO BOX 1 59,00 €
A1216090 4661315000 LEFT SIDE COVERLCARGO BOX 1 59,00 €
A1216100 4661315000 LEFT SIDE COVER[ICARGO BOX 1 59,00 €
A1216110 4661315000 LEFT SIDE COVERICCARGO BOX 1 59,00 €
A1216120 4661315000 LEFT SIDE COVERIICARGO BOX 1 59,00 €
3 93011060200 EXPANSION SCREW(M6x20) 14 2,00 €
4 GBI/T 845 ST4.8x15 TAPPING SCREW(ST4.8x15) 12 0,00 €
5 A1216040 4661215000 FORPLATEOCARGO BOX 1 54,00 €
6 A1216030 46611115000 MAIN CARGO BOX 1 598,00 €
7 4661415000 COVER,LEFT SIDE 1 59,00 €
A1216170 46614115000 COVER,LEFT SIDE 1 59,00 €
A1216180 46614115000 COVER,LEFT SIDE 1 59,00 €
A1216190 46614115000 COVER,LEFT SIDE 1 59,00 €
A1216200 46614115000 COVER,LEFT SIDE 1 59,00 €
A1216210 46614115000 COVER,LEFT SIDE 1 59,00 €
A1216220 4661415000 COVER,LEFT SIDE 1 59,00 €
A1216230 46614115000 COVER,LEFT SIDE 1 59,00 €
A1216240 46614115000 COVER,LEFT SIDE 1 59,00 €
8 A1208080 46617115000 FENDERICRO 1 42,00 €
9 GB/T 818 M8x45 SCREW[IM8x45[] 10 1,00 €
10 GB/T 819.1 M6x12 SCREW[IM6x%12[] 2 0,00 €
11 GB/T 818 M6x20 SCREWIM6x200] 2 0,00 €
12 940111060003 NUT CLAMP(M®6) 2 1,00 €
13 A1216320 4661815000 MAINTAIN COVEROTAILLIGHTORD 1 39,00 €

[ )¢




14 A1216360 4663415000 BUCKLE['BOARD 2 11,00 €
15 GB/T 819.1 M6x12 SCREWDIM6x12[] 6 0,00 €
16 A1008080 35620175000 RR.TURNINGLIGHT 2 42,00 €

A1008090 35620015000 RR.TURNINGLIGHT 2 42,00 €
17 A1008110 35710075000 TAILLIGHT ASSY 2 51,00 €
18 GB/T 6187.2 M12x1.25 LOCKING NUT (M12x1.25) 2 3,00 €
19 GB/T 6177.1 M5 LOCKING NUT (M5) 2 0,00 €
18 A1216370 46911-5000 FIXED BLOCK,CARGO BOX 2 16,00 €
20 A1216380 GB/T 896186 12 SPRING COLLER (12) 2 1,00 €
21 A1216010 4660115000 CHASSISIICARGO BOX 1 272,00 €
22 A1216330 4663115000 PINCCARGO BOX DOOR 2 15,00 €
23 GBI/T 845 ST4.2x16 TAPPING SCREW (ST4.2x16) 36 0,00 €
24 A1216300 4662115000 FROM BOARDIICARGO BOX 1 56,00 €
25 GB/T 819.1 M6x16 SCREW[IM6%16[] 4 0,00 €
26 A1216350 4663315000 FIXED PLATECJBOARD BUCKLE 2 7,00 €
27 A1216290 46622115000 REAR PLATELICARGO BOX 1 104,00 €
28 A1216340 4663215000 BUCKLEDPLATE 2 11,00 €
29 GB/T97.1 5 WASHER (®5) 14 1,00 €
30 GB/T 17880.1 M8 NUTORIVETOMSO 10 4,00 €
31 GB/T 166774.2 M12x1.25%65 BOLTJFLANGE(M12x1.25%65) 2 5,00 €
32 GB/T 6187.1 M10 LOCKING NUT(M10) 2 1,00 €
33 GB/T 16674.1 M10x55 BOLTJFLANGE(M10x55) 2 4,00 €
34 A1008130 35991015000 RR.REFLECTER 2 7,00 €
35 A1008100 35711175000 CONNECTING SHEETOTAILLIGHT 2 9,00 €
36 A1216310 4661515000 MAINTAIN COVEROTAILLIGHTOLO 1 39,00 €

54




F23 0000 CEILING ASSY

55




CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC

1 47341-5000 CEILING 1 360,00 €
A1106010 47341-5000 CEILING 1 360,00 €
A1106020 47341-5000 CEILING 1 360,00 €
A1106030 47341-5000 CEILING 1 360,00 €
A1106040 47341-5000 CEILING 1 360,00 €
A1106050 47341-5000 CEILING 1 360,00 €
A1106060 47341-5000 CEILING 1 360,00 €
A1106070 47341-5000 CEILING 1 360,00 €
A1106080 47341-5000 CEILING 1 360,00 €

2 47342-5000 CONNECTIONCICEILING(L) 1 43,00 €
A1106800 47342-5000 CONNECTIONLCEILING(L) 1 43,00 €
A1106910 47343-5000 CONNECTIONLICEILING(R) 1 43,00 €
A1106920 47343-5000 CONNECTIONLICEILING(R) 1 43,00 €
A1106830 47342-5000 CONNECTIONCICEILING(L) 1 43,00 €
A1106840 47342-5000 CONNECTIONLCEILING(L) 1 43,00 €

3 GBI/T 845 ST4.2x10 TAPPING SCREW(ST4.2x10) 8 0,00 €

4 GB/T 845 ST4.8x16 TAPPING SCREW(ST4.8%x16) 10 0,00 €

5 47343-5000 CONNECTIONLICEILING(R) 1 43,00 €
A1106900 47343-5000 CONNECTIONLCEILING(R) 1 34,00 €
A1106910 47343-5000 CONNECTIONLICEILING(R) 1 34,00 €
A1106920 47343-5000 CONNECTIONLCEILING(R) 1 34,00 €
A1106930 47343-5000 CONNECTIONLICEILING(R) 1 34,00 €
A1106940 47343-5000 CONNECTIONLICEILING(R) 1 34,00 €

6 47341-5001 CEILING 1 244,00 €

7

8

56




57



CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC

1 A1219060 82120015000 EXTENSION TUBE 1 55,00 €
4 A1219020 82123175000 SAFETY BOLT 1 16,00 €
5 GB/T 16674.1 M10x50 BOLTLUFLANGE(M10x50) 4 4,00 €
6 GB/T 6187.1 M10 LOCKING NUT (M10) 4 1,00 €
7 A1219040 82100015000 HITCH BALL HOLDER BOARD 1 42,00 €
8 A1219010 82132115000 “R” PIN 1 4,00 €
9 A1219030 82131115000 HITCH BALL(3500LB 1 7/8") 1 73,00 €
2 GB/T 93 25 SPRING WASHER (925) 1 2,00 €
3 GB/T 6170 M25 BOLT(M25) 1 6,00 €
10 0,00 €
11 0,00 €
12 0,00 €
13 0,00 €
14 0,00 €
15 0,00 €
16 0,00 €
17 0,00 €
18 0,00 €
19 0,00 €
20 0,00 €
21 0,00 €
22 0,00 €
23 0,00 €
24 0,00 €
25

26

27

58






CODE PART CODE DESCRIPTIONCIENT QTY PRIXE€TTC

1 A1109010 47321115000 RR.R SIDE BOARD 1 52,00 €
2 A1109020 47311115000 RR.L SIDE BOARD 1 52,00 €
3 GB/T 6177.1 M6 LOCKING NUT (M6) 4 0,00 €
4 41954115000 CENTER SPACER[ISIDE BOARD 2 9,00 €
5 GB/T 818 M6x%60 SCREWM6%60L] 2 1,00 €
6 A0907030 47331115000 LEATHER CASE,OIL FILLER 1 22,00 €
7 GB/T 818 M6x25 SCREWIM6x25[] 2 0,00 €
8 901511060160 CUSHION RUBBER 6 1,00 €
9 A0907040 47332115000 ARTICLE CARD 2 27,00 €
10 GB/T 818 M6x20 SCREW[IM6%20(] 4 0,00 €
11 0,00 €
12 0,00 €
13 0,00 €
14 0,00 €
15 0,00 €
16 0,00 €
17 0,00 €
18 0,00 €
19 0,00 €
20 0,00 €
21 0,00 €
22 0,00 €
23 0,00 €
24 0,00 €
25

26

27

60



F26 000000 WINDSHIELD ASSY

61




CODE PART CODE DESCRIPTIONCIENC QTY PRIX€TTC

1 49100015002 WINDSHIELD 1 174,00 €
2 GB/T 16674.1 M6x60 BOLTJFLANGE(M6x60) 2 1,00 €
3 GB/T 6187.1 M6 LOCKING NUT(M6) 3 1,00 €
4 901511060160 RUBBER WASHER 2 1,00 €
5 38910015000 WIPER 1 139,00 €
6 38920115000 WIPER BLADE 1 19,00 €
7 38930015000 WIPER ARM 1 19,00 €
8 38991115000 DUST COVER,RUBBER 1 6,00 €
9 GB/T 6174 M12 NUT(M12) 1 2,00 €
10 GB/T 96 12 WASHER ($12) 2 0,00 €
11 1 54,00 €
12 1 37,00 €
13 1 63,00 €
14 1 64,00 €
15 1 43,00 €
16 0,00 €
17 0,00 €
18 0,00 €
19 0,00 €
20 0,00 €
21 0,00 €
22 0,00 €
23 0,00 €
24 0,00 €
25

26

27

62




63




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 A1217140 49510015002 HALF DOOROLD 1 139,00 €
2 A1217150 49610015002 HALF DOORI[IR[ 1 139,00 €
3 A1217040 49533115002 ARM,HALF DOOR 4 31,00 €
4 GB/T 818 M6x12 SCREW[IM6x%12[] 8 0,00 €
5 A1217170 GB/T 882 8x45 PIN SHAFT(8x45) 4 3,00 €
6 A1217180 49531115002 CENTER SPACER,ARM 8 6,00 €
7 GB/T 91 3.2x12 PIN,SPLIT 4 0,00 €
8 GB/T 16674.1 M8x22 BOLTJFLANGE(M8x22) 6 1,00 €
9 GB/T 93 8 SPRING WASHER(®8) 6 0,00 €
10 A1217080 49520115002 HOLDER,HALF DOOR.L 1 61,00 €
11 A1217060 49560015002 HOLDER,HALF DOOR.R 1 61,00 €
12 A1217030 49595115002 TIE ROD JOINT,HALF DOOR LOCK 2 5,00 €
13 A1217110 49593115002 TIE ROD A,HALF DOOR LOCK 2 15,00 €
14 GBI/T 895.2-1986 6 WIRE-STEEL CIRCLIP 2 3,00 €
15 A1217120 49594115002 TIE ROD B,HALF DOOR LOCK 2 3,00 €
16 A1217160 49597115002 FASTNESS BUCKLE, DRAG HOOK 2 5,00 €
17 GB/T 846 ST3.5x19 TAPPING SCREW(ST 3.5x19) 12 0,00 €
18 A1217020 49596115002 COVER PLATE,HALF DOOR.L 1 3,00 €
19 A1217130 49696115002 COVER PLATE,HALF DOOR.R 1 3,00 €
20 A1217100 49540115002 HALF DOOR LOCK 2 34,00 €
21 GB/T 819.1 M5x18 SCREW(M5x18[] 8 0,00 €
22 GBI/T 846 ST3.5x12 TAPPING SCREW(ST 3.5%x12) 2 0,00 €
23 0,00 €
24 0,00 €
25

26

27

64







CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 86591-5010 BAG,TOOL 1 0,00 €
2 86511-5010 WRENCH,PLUG 1 0,00 €
3 86512-5000 WRENCH PLUGOTIRE 1 0,00 €
4 86561-5010 SCREWDRIVER 1 0,00 €
5 86531-5010 SPANNERD12-140 1 0,00 €
6 86532-5010 SPANNER[113-150] 1 0,00 €
7 86544-5010 SPANNERD5.5-70 1 0,00 €
8 86541-5010 SPANNER[18-100] 1 0,00 €
9 86542-5010 SPANNERD14-170 1 0,00 €
10 86543-5010 SPANNER[117-1901 1 0,00 €
11 86554-5010 INNER HEX SPANNER110mm(] 1 0,00 €
12 86553-5010 INNER HEX SPANNERI8mm(] 1 0,00 €
13 86552-5010 INNER HEX SPANNERC6mmC] 1 0,00 €
14 86551-5010 INNER HEX SPANNERI5mm(] 1 0,00 €
15 0,00 €
16 0,00 €
17 0,00 €
18 0,00 €
19 0,00 €
20 0,00 €
21 0,00 €
22 0,00 €
23 0,00 €
24 0,00 €
25

26

27

66




F29 00 LABELS

A VARNING e - '

TAENING: The vehicle maut be step vhen chunge the gear fren
I A% T PTY EF |

s oot b9 mersir i Ny Y o SopR s B v Y
[REVERSE SPEED OVER RIDE @ S ‘ \

A\ WARNING '
OVEHICIE soet be stoppen befre

shifting salact lover.

ofkifting into or from reverse or park
is Jagossille vithost sppiying benke.

mamealiy.

sliop woigt fn to ooy bod omtuned,
oln o Jov it Sevensd an posniile.
T-haey loads Smeseses the vish of
i,

}\ ///lmv—mau T (V500 @ [@x4
/

10 11 12

e /

— - P

A WAERING

Ingreper tire presswre ar overloading
oon csuse lose of eontrol.
Loss of cemtrol om resultin severe
injury or death.
olold tire prossure:

Froat: 16, 430, dpai (100, 332 Sigw)

Ber: 19,610, 4pai (197, 242 Spa)
olfsximm voight oepeoity:000Lhe (W0kg)

67




CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC

1 A1402070 68415015000 LABEL,SAFETY MESSAGES 1 10,00 €
2 A1402080 68416115000 LABEL,AGE LIMITED 1 10,00 €
3 A1402150 68521-5000 LABEL,GEARSHIFT 1 9,00 €
4 A1403010 68421115000 ALUMINIUM BRAND,COMMODITY INSPECTION 1 10,00 €
5 A1402210 6871415000 WARNING LABEL,FROM 4WD TO 2WD! 1 3,00 €
6 A1403030 68422115000 ALUMINIUM BRAND,INCREASE POWER SWITCH 1 3,00 €
7 A1402010 68418115000 WARNING LABEL(L) 1 11,00 €
8 A1402020 68417115000 WARNING LABEL(R) 1 11,00 €
9 A1402190 68718115000 LABEL,LOADING 1 11,00 €
10 A1402050 68412-5000 LABEL,OFF-ROAD 1 3,00 €
11 A1402130 68911015000 NAMEPLATE 1 10,00 €
12 A1402120 68912115000 MARKSIIDRIVE FORMAT 1 10,00 €
13 A1402100 68719015000 LABEL,TYRE PRESSURE 1 1 11,00 €
14 A1403040 68423115000 SWITCH LABEL,CHOKE CABLE 1 3,00 €
15 68717015000 LABEL,TYRE PRESSURE 2 1 11,00 €
16 A1403020 68425115000 "EPA" ALUMINIUM BRAND 1 10,00 €
17 A1402060 6841415000 LABEL,SAFETY MESSAGES 1 11,00 €
18 68424115000 ALUMINIUM BRAND,MANUFACTURER 1 10,00 €
19 A1402090 6871215000 LABEL,BLAKE FLUID 1 3,00 €
20 A1402030 68711115000 LABEL,FILL UP WATER 1 3,00 €
21 68426-5000 PRTROL WARNING STICKY 3 9,00 €
22 0,00 €
23 0,00 €
24 0,00 €
25

26

27

68




[0 MARKS

F30

’

69



CODE PART CODE DESCRIPTION (EN) QTY PRIX€TTC
1 A1402160 68419015000 “XY” LOGO 1 26,00 €
2 A1402140 68111175000 LABEL,FRONT ENGINE COVER(L) 1 10,00 €
3 68121115000 LABEL,FRONT ENGINE COVER(R) 1 10,00 €
4 A1402170 68112115000 LABEL,SEAT COVER (L) 1 10,00 €
5 68122115000 LABEL,SEAT COVER (R) 1 10,00 €
6 0,00 €
7 0,00 €
8 0,00 €
9 1 598,00 €
10 1 139,00 €
11 1 104,00 €
12 1 34,00 €
13 1 139,00 €
14 1 104,00 €
15 1 34,00 €
16 1 358,00 €
17 1 314,00 €
18 1 104,00 €
19 10 35,00 €
20 0,00 €
21 0,00 €
22 2WD/4WD SWITCH 1 37,00 €
23 66500-5040 2W/4W DIVERSION MOTOR 1 129,00 €
24 8 63,00 €
25 2 19,00 €
26 1 7,00 €
27 2 4,00 €

70



